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FCC RADIO TEST REPORT

Report No. : FG411108B
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_20.44 dBm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 20.38 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81396161 MHz -23.90 d&m -44.34 dB -10.90 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | B20.94554 MHz ~25.26 dBm 45,63 dB ~12.26 dB
-1.528 MHz -LS00MHz | 300.000Hz | 61359732 MHz =45.66 0B -66.10 db -23.56 dB -1.538 MHz -1.500 MHz | 300.000Hz | 82099732 MHz -46.68 deém 67.05d8 -26.68 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00089 MHz -40.75 dgm -67.19.d8 -26.75 dB 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -46.12 dBm -66.50 dB -26.12 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.03839 MHz -23.07 dBm -44.41 db -10.97 dB 1538 MHz 5300 Mz | 100,000 ks | 5404735 MH. 2425 dBm

LTE Band 26 / 3MHz / 256QAM
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_18.46 dBm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 18.42 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.539MHz [ 100.000kHz | 61352046 MHz -26.42 dBm -44.88 dB -13.42 dB 5.000 MHz ~1.538 Mz | 10D.000 KMz | 82096161 Mz ~26.07 dem 44,35 db ~13.07 dB
-1.538 MHz -1500 MHz | 300000 Hz | 813.99732 MHz -47.98 dBm -66.45 dB -27.98 de L 5a8 M ISo0Mi | 300000Hs | 82099911 Milx 872 dBm &7 148 TRT
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -48.63 ddm -67.00 d8 -28.63 dB 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -47.81 dBém -66.22 dB -27.81dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.05089 MHz -26.76 dBm -45.22 dB -13.76 dB 1538 Wi 000 Mo | 100,000 Ko | 85403859 MHS AT
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B
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T Powsr_22.46 dbm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 22.47 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81396116 MHz -22.37 d8m -44.83 dB -9.37 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.95312 MHz -22.85 dBm 45.32 dB 5.85d8
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2.500 Mz 2538 MHz | 300.000Hz] 819.00134 MHz -47.91 dgm -70.37 dé -27.01 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -47.48 dBm 69,95 dB -27.48 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.03884 MHz 24,82 dBm -47.27 dB -11.62 db 5538 MHz 3500 Mz | 100,000 ki | o4 03984 MH. 2575 dBim 1B S RLETY
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.47 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 21.38 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.533MHz | 100.000kHz | B13.92601 MHz -24.69 d8m -46.16 dB -11.69 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.92633 MHz ~25.30 dBm 46,66 db ~12.30 dB
-2.538 MHz -2500MHz | 300.000Hz | 61356795 MHz =8.40 dBm -69.87 db -28.40) di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -49.72 deém 7110de 2972 de
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz ~49.27 dém -70.74.d8 -20.27 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -48.96 dBm 70.33 B -28.96 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 810.06564 MHz -24.49 dBm -45.96 dB -11.45 dB 5538 MHz 3500 Mz | 100,000 ki | o4 03984 MH. 2376 dbm
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LTE Band 26 / 5MHz / 64QAM
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 20.43 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.32 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.89685 MHz -25.40 d8m -45.83 d8 -12.20 dB -7.500 MHz -2.538 MHz | 100.000 kHz 818.95580 MHz -26.03 dBm ~46.35 dB -13.03 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99868 MHz -49.83 dBm -70.26 d8 -29.83 d8 -2.538 MHz -2.500 MHz 300,000 Hz 818.99866 MHz -50.83 dBm -71,15dB -30.83 dB
2.500 MHz 2538 MHz | 300.000 Hz £19.00134 MHz -50.61 dBm -71.04 de -30.61 d8 2,500 MHz 2.538 MHz | 300,000 Hz B24.00134 MHz -50.10 dBm -70.42 dB -30.10 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.07367 MHz -27.00 dém -47.43 dB -14.00 dB 5,538 MHz 3°500 MHz | 100.000 kHz 80404956 MHz 5493 dBm
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 18.43 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 18.41dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.96116 MHz -27.90 d8m -35.33 d8 -14.50 dB -7.500 MHz -2.538 MHz | 100.000 kHz 816.91829 MHz -27.87 dbm ~46.28 db -1a87 dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 99966 MH2 51.84d2m -70.27 d@ -31.84 dB -2.538 MHz -2.500 MHz | 300,000 Hz 818,99866 MHz -52.99 dBm 71,40 dB -32.99 dB
2.500 MHz 2.538 MHz | 300.000 Hz £19.00134 MHz -53.22 dém -71.60 dB -33.22 dB 2.500 MHz 2.538 MHz | 300,000 Hz 824.00134 MHz -52.06 dBm -70.47 dB -32.06 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.03884 MHz -27.32 dém -45.75 d& -14.32 dB 5,538 MHz 3°500 MHz | 100.000 kHz 824.04152 MH2 57 05 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B
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Tx Power 22.40 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.40dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.96071 MHz -28.70 dBm -51.09 de -15.70 d& -10.000 MHz -5.038 MHz | 100.000 kHz £13.93928 MHz -31.11 dBm -52.52 d8 -18.11 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -53,93 dBm -76.32 dB -33,93 dB -5.038 MHz -5.000 MHz 300.000 Hz 813.98312 MHz -55.37 dBm -76.77 dB -35.37 dB
5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -53.85 dBm -76.25 di -33.85 dB 5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -55.52 dBm -76.92 dB -35.52 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.,05000 MHz -29.16 dBm 51.55 di -16.16 dB 5.038 MHz 10.000 MHz 100.000 kHz 82406787 MHz -30.61 dBm 01 dB -17.61 dB
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Tx Power 20.37 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 18.47 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.90712 MHz -31.57 dBm -51.94 de -18.57 d& -10.000 MHz -5.038 MHz | 100.000 kHz £13.93928 MHz -34.91 dBm -53.37 d8 -21.91 dB
-5.038 MHz -5.000 MHz | 300,000 Hz £13.99813 MHz -56.91 dBm -77.28 dB -36,91 dB -5.038 MHz -5.000 MHz | 300,000 Hz 813,99813 MHz -58.72 dBm -77.19 d8 -38.72 dB
5.000 MHz 5.038 MHz | 300.000 Hz £24.00188 MHz -57.39 dBm -77.76 dB -37.39 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824,01688 MHz -59.08 dBm -77.55 dB -39.08 dB
5.038 MHz 10.000 MHz 100.000 kHz 82404643 MHz -31.86 dBm -52.23 dB -18.86 dB 5.038 MHz 10.000 MHz 100.000 kHz 824.08216 MHz -34.61 dBm -53.07 dB -21.61 dB
—_— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B
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Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.95446 MHz -32.10 dBm -54.28 dé -19.10 d& -15.000 MHz -7.538 MHz | 100.000 kHz £13.93304 MHz -33.63 dBm -54.88 d8 -20.63 dB
-7.538 MHz 7,500 MHz | 300.000 Hz £13.99732 MHz -58.26 dBm -80.44 B -38.26 dB -7.538 MHz -7.500 MHz | 300,000 Hz 81399732 MHz -59.36 dBm -80.62 d& -39.36 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.00804 MHz -58.41 dém -80.55 db -38.41dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.02411 MHz -59.98 dBm -61.24 dB -39.98 dBb
7.538 MHz 15.000 MHz | 100.000 kHz 829.04018 MHz -33.38 dém 5556 dB -20.38 d& 7.538 MHz 15,000 MHz | 100.000 kHz 829.04018 MHz -34.83 dBm 08 ds -21.83 dB
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Tx Power 18.34 dBm
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Tx Bandwidth 15.000 MHz RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.98482 MHz -35.77 dBm -55.99 d8 22,77 dB -15.000 MHz -7.538 MHz | 100.000 kHz £813.94375 MHz -36.73 dBm -55.06 d8 -23.73 dB
-7.538 MHz 7,500 MHz | 300.000 Hz £13.98125 MHz -50.95 dém 8116 d8 40,95 d& -7.538 MHz -7.500 MHz | 300,000 Hz 81399196 MHz -62.33 dBm -80.66 d& -42.33 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.00804 MHz -61.52 dBm -81.74 db 41,52 d& 7.500 MHz 7.538 MHz | 300,000 Hz 829.00804 MHz -63.39 dBm -61.72 dB -43.39 db
7.538 MHz 15.000 MHz | 100.000 kHz 829.07232 MHz -36.47 dém -56.68 da -23.47 d& 7.538 MHz 15,000 MHz | 100.000 kHz 829.05089 MHz -36.66 dBm -54.99 dB -23.66 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Emission masks — Out of band emissions
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Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 638.22841 MHz -56.20 dBm -43.20 dB 30.000 MHz 806.500 MHz 100.000 kHz 617.89508 MHz -56.37 dBém -43.37 dB
836,500 MHz 1.000 GHz 100.000 kHz 995.30172 MHz -55,99 dBm -42,99 dB 836,500 MHz 1,000 GHz 100.000 kHz 956.40817 MHz -55.68 dBm -42.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52137 GHz -45.13 dBm -32.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54936 GHz -45.38 dBm -32.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -41.06 dBm -28.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -41,05 dBm -28.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34466 GHz -42.07 dBm -29.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35966 GHz -41,94 dBm -28,94 d&
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836,500 MHz 1.000 GHz 100.000 kHz 911,71327 MHz -55.78 dem -42.78 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63484 GHz -45.44 dbm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.92726 GHz -41,08 dBm -28.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33367 GHz -41.81 dBm -28.81 d&
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LTE Band 26 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 625.17432 MHz -56.26 dBm -43.26 dB 30.000 MHz 806.500 MHz 100.000 kHz 631.53151 MHz -56.40 dBm -43.40 dB
836,500 MHz 1.000 GHz 100.000 kHz 9651.80097 MHz =-56.00 dBm -43,00 dB 836,500 MHz 1,000 GHz 100.000 kHz 960.73876 MHz -55.92 dBm -42,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82877 GHz -45.15 dBm -32.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93927 GHz -45.52 dBm -32.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -41.07 dBm -28.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.94788 GHz -40.,90 dBm -27.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34116 GHz -41.96 dBm -28.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42.02 dBm -29.02 d&
- — T
L JL ) L L JU ) o
D 15:00:04

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
s
-50 dBém T
W"J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 802.05967 MHz -56.27 dBm -43.27 dB
836.500 MHz 1,000 GHz 100.000 kHz 958,94115 MHz -55.98 dBém -42.98 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52337 GHz -45.44 dim -32.44 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -41,03 dBém -28.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35266 GHz -42.03 dBém -29.03 d&
i
JL J
Date: 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26 / 5SMHz

Date: 5

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
_—— e R S e e NP P R
-50 derr -50 dBm
- mm!"‘J
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 778.62054 MHz -56.15 dBm -43.15 dB 30.000 MHz 806.500 MHz 100.000 kHz 611.87753 MHz -56.26 dBm -43.26 dB
836,500 MHz 1.000 GHz 100.000 kHz 915.70873 MHz -55.96 dBm -42,96 dB 836,500 MHz 1.000 GHz 100.000 kHz 987.37504 MHz -55.92 dBm -42,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48188 GHz -45.26 dBm -32.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97326 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -40.99 dBm -27.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -40.96 dBm -27.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32167 GHz -41.94 dBm -28.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35616 GHz -42.02 dBm -29.02 d&
_— —
)i o )i o
L JL ) L L J
D 15:02159 5.MAR.2024 15:04:0
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" e |
-50 dem—f— —
-unem!"J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 787.54973 MHz -56.35 dBm -43.35 d8
836,500 MHz 1.000 GHz 100.000 kHz 842 58733 MHz -55.41 dem -42.41 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -45.38 dBm -32.38 dB
3,000 GHz 7.000 GHz 1.000 MHz 65.96425 GHz -40,89 dBm -27.89 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.35216 GHz -41.89 dBm -28.89 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

(@1 AvgPwr

Limit ‘L“N k Pafs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem
) T P
-50 dBém =
M'J
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 617.506386 MHz -55.93 dBm -42.93 dB
836,500 MHz 1.000 GHz 100.000 kHz 919.96589 MHz -55.88 dBm -42.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -48.34 dBm -32.34 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -40.88 dBm -27.88 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.03024 GHz -42,12 dBm -28.12 dB
aig -
I J ¢ [
Date
TEL : 886-3-327-3456 Page Number 1 A11-26 of 29
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swanranas. FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

(@1 AvgPwr

Limit thm'k Pafs
ine $PURIOUS_LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dBém
-40 dBém
- - P ey
-50 dBm—{ =
-um!"'J
-70 dém
-80 de
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 790.94671 MHz -56.31 dBm -43.31 dB
836,500 MHz 1,000 GHz 100.000 kHz 860,31822 MHz -55.96 dBm -42.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.04826 GHz -4E.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -41.14 dBm -28.14 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.29018 GHz -42,13 dBm -25.13 dB
aig v
JL J q -
Date:
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ssamon s, FCC RADIO TEST REPORT Report No. : FG411108B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0100
40 Normal Voltage 0.0059
30 Normal Voltage 0.0221
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0154
0 Normal Voltage 0.0171
PASS
-10 Normal Voltage 0.0033
-20 Normal Voltage 0.0164
-30 Normal Voltage 0.0096
20 Maximum Voltage 0.0115
20 Normal Voltage 0.0000
20 Battery End Point 0.0061
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-28 of 29
FAX : 886-3-328-4978



ssamon s, FCC RADIO TEST REPORT Report No. : FG411108B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0007
40 Normal Voltage 0.0123
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0050
0 Normal Voltage 0.0131
PASS
-10 Normal Voltage 0.0072
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0093
20 Maximum Voltage 0.0208
20 Normal Voltage 0.0000
20 Battery End Point 0.0228
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-29 of 29
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ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26_Part 90S_824 MHz

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.04 5.91 6.23 6.67 PASS
TEL : 886-3-327-3456 Page Number 1 A12-1 of 15

FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,00 db Ref Level 30.00 cbm  Offset 11,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
"z T
R I
o I Preey +H o H
b
0.0 - 0.0 -
\ N
1€ 1€ :
it \
| \
1E | \ 1E 1
B i T B T
| i
. | . w
ICF 824.0 MHz Mean Pwr + 20.00 dB ICF 824.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 19 | D19 | Do |
Trace 1 [ 2172 dem 2743 dem 5.71d8 2.41 0B +.20 6B 5.04 0B 5.45 08 Trace 1 [ 20,67 dem 27,28 dbm 5.60 d8 3.04 d8 4.99 da 5.91d8 5.41 08
— — I e——
J J [ il ] (I

LTE Band 26 / 15MHz / 256 QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,00 db Ref Level 30.00 cbm  Offset 11,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s S
= [~ T .
] _\ o Sty
.
0.0 - 0.0
3%
1E- . 1E- —
| i
4 N\
1E- 1E- T
g 5
% X
\ -
- I
| *\
ICF 824.0 MHz - Mean Pwr + 20.00 dB ICF 824.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.72 dem 27,58 dbm 7.87 da 3.19 6B 5.1 dB 5.23 0B 5.93 08 Trace 1 [ 17.76 dbm 26,20 dbm 8.44 d8 3.10 d8 5.30 d8 6.67 d8 7.57 08
— — | ——
il ) I ) ] (I

TEL : 886-3-327-3456 Page Number 1 A12-2 of 15
FAX : 886-3-328-4978




seamran . FCC RADIO TEST REPORT Report No. : FG411108B
26dB Bandwidth
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.31 1.31 3.02 3.08 4.96 4.99 9.73 9.81 14.56 | 14.41 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.33 1.33 3.06 3.05 5.02 4,94 9.86 9.86 | 14.59 | 14.53 - -
: A12-3 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 b = RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.75 dBm) ™M1[1] 15.79 dBm)
| 823.99720 MHz 824.49360 MHz
20 - 20
nde 26.00 dB ndB 26.00 dB
o ) Bl i At 1.311900000 MHz 04 oSSy Pt ey 1.311900000 MHz,
Q factor 628.1 qfactor | 628.4
0 g 0 d
7
r1f ] T
-10d ~ -10 ¥
y s
20 d
A N v I A
Vo] Vg Y \m,l’\ o\
-
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 823.9972 MHz 16.75 dBm nd@ down 1.3119 MH2 M1 B824.4336 MHz 15.79 dBm nd@ down 1.2119 MHZ
TL 1 823.351 MHz -9.30 dBm nd8 26.00 dB T1 L £23.3538 MHz -10.36 dBm nd8 26.00 dB
T2 1 824.6629 MHz -9.50 dBm Q factor 628.1 T2 1 B824.6657 MHz -10.10 d8m Q factor 628.4
L I 4 L [S JL 4 -

Middle Channel / 3MHz / QPSK

ddle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.82 dBm) ™M1[1] 16.41 dBm)
M1 824.63540 MHz 623.42460 MHZ,
20 20 -
Y PO "R UL W 26.00 dB) o o nds 26.00 dB)
. Ranahl et irdihccat A 3.027000000 MHz . gt fy eGP, 3.086900000 MH]
i Q factor 272.4) 7 Q factor \ 266.7
od 0 d
T
¥
-10 df ] -10 d
20 g oA i | el oy pae 4 S "
K = ¥ " . {
e R T P ﬁin,’l pem N AT BT
= Lag
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.6354 MHz 17.82 dBm nd@ down 3.027 MHz M1 1 B23.4246 MHz 16.41 dBm nd@ down 2.0869 MHZ
T1 1 922.4835 MHz -8.44 dBm nd8 26.00 dB T1 L £22.4595 MHz -9.97 dBm nd8 26,00 d8
T2 1 825.5105 MHz -8.15 dBm Q factor 272.4 T2 1 B25.5465 MHz -10.86 dBm Q factor 266.7
L I 4 L [S JL 4 -

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.00 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.68 dBm| ™Il 15.16 dBm|
822.88100 MHz 825.65600 Mz
20 20 M
Y ndB 26.00 dB ndB - 26.00 dB
g AN WY A i Ui e 4.965000000 MHz 0d sl S A A Pt -.n]‘w 4.995000000 MHZ|
7 Q factor 1 165.7 Ji Q factor MNI‘ 165.3
od \
10 d NL
P \
Ny = A’nlw'\ WA
WM AN LS YL DN
40 df -40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
ML 1 822.881 MHz 15.68 dem ndB_down 4.955 MHz ML L 25 BB MHZ 15.16 dBm ndB_down 4,995 MHz
TL 1 821.483 MHz -9.75 dém ndd 26.00 dB T1 L 521,542 MHz -11.72 dém ndd 26.00 dB
T2 1 826.448 MHz -10.48 dam qQ factor 165.7 T2 1 826,537 MHz -10.26 dam qQ factor 165.3
L JL J o L JL J e

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum T
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.27 dbm)| MI[1] 16.94 dBm
11 26. W 27.9970 M
- ¥ e 0 o L
y " VT s ’ N e .
- Ll ol R o, 9.730000000 MHz 04 ettt fnoeie e ptrateusmpdiot o ot e .810000000 MHZ]
i Q factor 1 84.9) 7 Q factor 1 4.3
] W
od J ; od I Iy
it Erl I
04 L 1 10 d -
J Ll v ]
20 o etttk h s I | (N -
T R ol b | Ty PRI LT T
a0 A0
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.178 MHz 18.27 dam nd8 down 9.73 MHz ML 27,307 MHz 16.94 dBm nd8 down 9.81 WHz
T1 1 818.165 MHz -6.62 dBm nd8 26.00 dB T1 L £19.185 MHz -8.47 dBm nd8 26,00 d8
T2 1 828.895 MHz -8.10 dBm Q factor B84.9 T2 1 B2B.995 MHz -9.28 dBm Q factor 84.3
L I 4 [S JL 4 -

ddle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum Spectrum 3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.21 dbm)| MI[1] 15.40 dBm
o 823.7600 MHz . 827.2070 MHz
= T nda 26.00 dB @ ndg 26.00 dB
o B e it iR 14.565000000 MHz| 104 bttt iipl o sl pebion gl P, 14.416000000 MHz
| Q factor 56.6 Q factor 1 57.4
o J oa [ |
f 7 I"l
v ¥
-10 df Id -10 d
h.r ]]f
o ,J!“'&"Mfij l’f‘f" L PR N Oy ly o L nJ.[ L‘V ) bl
ot Nt L feh Ok s WA LRl
-30#1,, 30 dipd
I w
Jin o F}atﬁ“"
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 823.76 MHz 16.21 dBm nd@ down 14.565 MH2 M1 1 B27.207 MHz 15.40 dBm nd@ down 14,416 MHZ
T1 1 816.687 MHz -11.51 dam nd8 26.00 dB T1 L E16.507 MHz -7.55 dBm nd8 26,00 d8
T2 1 831.253 MHz -9.97 dBm Q factor 56.6 T2 1 B31.223 MHz -11.46 dBm Q factor 57.4
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

[m] [ml
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.73 dBm) ™M1[1] 15.70 dBm)
623.82380 MHz 825.05490 MHZ,
= Y ndB 26.00 dB)| @ I ndB 26.00 dB|
) i - 1334300000 MHz ) e LTy Y 2.062900000 MHz
0d ) 0d
- i Qfactor | 617.4 - Q factor ‘\ 269.4)
I
0d8 - 0 d
! N 2
10 dBm: = -10 dBm: m
0 e 4 0 e 4
20 dBm f 20 dém t
Y S [NAFYATY
A e . ; RPN Yo'l Vi WL
A0 P
40 dBm -40 dem:
50 dBm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f §23.8238 MHz 14.73 dam nd8 down 1.5343 MHz ML 0549 MRz 15.70 dam nd8 down 2.0629 WHZ
T1 1 23.3287 MHz -11.77 dam nd8 26.00 dB T1 L £22.4715 MHz -10.69 dBm nd8 26,00 d8
T2 1 824.6629 MHz -11.37 d8m Q factor 617.4 T2 1 B82S 45 MHZ -9.96 dBm Q factor 269.4
~ I 4 L S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz Ref Level 30.00 GBm  OFfset 11.00 0B = RBW 300 kh
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.90 dBm)| MI[1] 16.04 dBm
624.90900 MHz " 823.7000 MHz
= B 26.00 dB @ 1 nda 26.00 dB
o I TP SRTEVOr TYN NLY L B L, Py 5.025000000 MHz 04 Aol dalilupdah Ao 9.870000000 MHZ|
= ’, Q factof i} 164.2 b | Q factor 'L 83.5
LED 0 dér 7 IJ
-10 dBm (‘ -10 dém iF ‘J"
20 dem 5 20 dBm \!f h "
Vol i Wbt sl ol
5 Aol LUy W T e v A
0B oy T
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824,308 MHz 14,30 dam nd8 down £.025 MHz ML B23.7 MHz 15.04 dBm nds down 9,57 Whz
T1 1 821.502 MHz -12.19 dém ndg 26.00 dB T1 L B18.985 MHz -6.94 dBm ndg 26,00 d8
T2 1 826.527 MHz -11.54 ddm Q factor 164.2 T2 1 B2B.BSS MHz -9.43 dBm Q factor
~ I 4 L S JL

J

Middle Channel / 15MHz / 64QAM

N/A

Spectrum

Ref Level 30.00 dém  Offset 11,00 dB & RBW 300 kHz

o Att 30de  SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 17k Max
™M1[1] 1 aBm)
" 817.0560 MHz
= o ndB 26.00 dB)|
104 ! R P nA{kuW{M(\AM‘\,%\&\ 14595000000 MHz|
* ] Q factor | 56.0
0 e -+
]
-10 dBm: ¥ i
[
20 dBm /
whefb W}li.,,. T,
a0 dar‘:’“lr NNL LI Uil s b b
’ﬁd'narr
50 dgm
-6 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.856 MHz 14,54 dam nd8 down 14,505 MHz
T1 1 816.777 MHz -13.18 dbm nd8 26.00 dB
T2 1 831.373 MHz -12.54 dam qQ factor 56.0
~ I 4 L

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

J

J

[m:] [m:l
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.09 dBm) ™M1[1] 14.69 dBm)
624.12870 MHz 62353850 MHZ,
20 20
11 ndB 26.00 dB nd 26.00 dB
w0 . I . ST 1.331500000 MHz| 0d Mooty Jitin R PETIN LBYPW N PO 3.050900000 MHz
* i i FYactof™ 619.0) b 7 Q factor \ 269.9
0 db 4 0 des £ R
10 8 e 10 e e b
-10 dsm -10 dam
g “ v A
20 dgm 20 dBm 1 1
\ N | A
i g
-30 dom . - :
20 R Vo 080 =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.1267 MHz 12.09 dam nd8 down 18315 MHz ML 23,5365 MHz 14.59 dam nd8 down 2.0509 WHZ
T1 1 23.3203 MHz -14,08 dam nd8 26.00 dB T1 L £22.4595 MHz -11.15 dam nd8 26,00 d8
T2 1 824.6517 MHz -14.02 dBm Q factor 619.0 T2 1 B825.5105 MHz -9.26 dBm Q factor 269.9
J (] ) W

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

J

J

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 11.49 dbm)| MI[1] 14.06 dBm
623.52000 MHz 827.6160 MHz
= nd 26.00 dB @ ndB n 26.00 dB
. Bw . 4.945000000 MHZz PR LR PR e e AR AL 9.870000000 MHz|
o o TGRS 166.5 n oy Q factor ! 83.9
ods } 0 de , \
/ 4 ) \
-10 dam - -10 dBrm: — 4’1“1
20 dam 20 dBm lulﬂ ﬂ‘ﬁ
- \ MR si AR “1\» s Uiy,
30 dem i e gy s A
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 823,52 MHz 11.49 dam nd8 down 4.945 MHz ML L B27.616 MHZ 14.06 dam nd8 down 9.87 WHz
T1 1 821.522 MHz -14.36 dm nd8 26.00 dB T1 L £19.045 MHz -12.43 dbm nd8 26,00 d8
T2 1 826.468 MHz -13.89 dam Q factor 166.5 T2 1 B2B.915 MHz -13.91 dém Q factor
v o T

Middle Channel / 15MHz / 256QAM

N/A

Spectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 17k Max
™M1[1] 12.20 dBm)
823.7900 MHz
= 1 nd 26.00 dB
. |‘ o 14.535000000 MHz|
0 P e ey S .5“5\ et 56.7
! |
0 e !
i e
-10 dBm ,{ll q
20 dBm |H‘ I‘
I Ll
Lo "
-30 dbm L P
P s T
ryéhrr
50 dgm
-6 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.79 MHz 12,20 dam nd8 down 14.535 MHz
T1 1 816.627 MHz -14.59 dm nd8 26.00 dB
T2 1 831.163 MHz -10.64 dam qQ factor 6.7

J

886-3-327-3456
886-3-328-4978

TEL:
FAX:

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.1 2.71 2.75 4.50 4.50 9.05 9.01 13.48 | 13.45 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.10 1.08 2.72 2.73 4.51 4.49 9.03 9.05 | 13.48 | 13.51 - -
Page Number : A12-8 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 b = RBW 30 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.20 dBm) ™M1[1] 15.48 dBm)
824.26570 MHz i 624.41400 MHZ,
= P 1093706294 MHz @ o nlj 1.110489510 MHz,
e A s L Ly g
10d - 104 PR g
! s ! Y. .
10 d - ! -10 di — —
) Wy Iz
ety 20d
YA T VAT
VA e, e oV
4
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.2657 MHz 16.20 dam ML L 824,414 MHZ 15.48 dam
T1 1 823.45455 MHz 9.26 dBm Oce Bw 1.093706294 MHz T1 L 823.44336 MHz 7.43 dBm Oce Bw 1.11048951 MHz
T2 1 824.54825 MHz 8.76 dam T2 1 824.55365 MHz 6.4 dam
L I 4 [S JL 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.59 dBm) ™M1[1] 16.95 dBm)
- M1 822.96300 Mz - v 024.60330 Mz
T Al AP it vwfw\-..ﬁj‘ub'-mi’mr\v\“v& 2IASZIATIS MHz § TSSO IR PP L q TELEROTEL
10d 104
| A\ /
od f 4 0 di
!
04 J'I Ln\l
M )
0 B U A b N i
i e WA TR
o
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822,963 MHz 17.59 dam ML 24,6833 MHz 16.35 dam
T1 1 822.54535 MHz 10.60 dBm Oce Bw 2.715284715 MHz T1 L 822.62737 MHz 9.72 dBm Oce Bw 2.751248751 MHz
T2 1 825.36064 MHz 10.34 dam T2 1 82537862 MHz 9.72 dam
L ] J - \ JU J ) v
ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db & RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep o att 30 de 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.01 dBm)| ™M1[1] 14.92 dBm)
i 824.26000 MHz 625.71800 MHZ,
= - T Occ By : 4.505404505 MHz @ occhw Y 4.505404505 MHZ
104 P e P P g e T 104 pry ettty Pt s B A e i
7 T 1
/ | |
od 0 d
( i 5
-tod - Z10d il
b "
20 dBm; T ‘.L," il 20d i 5
o o Ve e, ) WM
WAL DA d e, P LT WAy ‘
40 df -40 di
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.26 MHz 15.91 dam ML 25,718 MHZ 14,92 dam
T1 1 821.75225 MHz 10.22 dBm Oce Bw 4.505494505 MHz T1 L 821.75225 MHz 8.52 dBm Oce Bw 4,505494505 MHz
T2 1 826.25774 MHz 10.09 dam T2 1 82625774 MHz 10.26 dam
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
&

(=]

Ref Level 30.00 dém  Offset 11,00 dB & RBW 300 kHz Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz

jo Att 30dB  SWT im:s @ VBW 1MHz Mode Sweep b Att 30 de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
™M1[1] 1873 dBm) ™M1[1] 17.97 dBm)
o0 M1 B23.4610 MHZ 20 M1 825.9980 MHzZ
Y FUSTIP RS I 12 9.050949051 MHz N VT P g 9.010969011 MHz
04 ¥ ”‘L‘ 104 Pl
s / ) /

e / i , J

10 d
i -
VP LW ] b
,‘Eﬁmw Al R R L wL T ?ZHM_W A W‘"” S

-40 df

-40 di
50 df 50 d
&nd 60 d
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.451 NMHz 18.73 dam ML 25,908 MHz 17.97 dam
T1 1 819.5045 MHz 11.63 dBm Oce Bw 9.050943051 MHz T1 L £19.5045 MHz 9.26 dBm Oce Bw 9.010969011 MHz
T2 1 828.5554 MHz 9.6 dam T2 1 B2B.5155 MHz 11.04 dBm
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

trum trum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.11 dBm) ™M1[1] 15.18 dBm)
- 829.7840 MHz - , 829.2750 MHz
poccBu ¥ oo 13.486515487 MHz - OccBw 'y 13.456543457 MHz
0u e Tt o e il 0 104 L T I s Lo T E g
| T T |
| f \
o d } 0 di lf .‘
Il /
od i od r [l
\h J'I L / ! |
20d
d Y] L TR 14k i T
e A WP rdiy,, Al " g b W uhM‘M-.u. M e,
b ﬂ}‘]N“
(A0 o
50 di
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 829,784 NMHz 16.11 dam ML 20.275 MHz 15.18 dam
T1 1 817.2567 MHz 11.12 dBm Oce Bw 13.486513487 MHz T1 L B17.3167 MHz 9.18 dBm Oce Bw 13.456543457 MHz
T2 1 830.7433 MHz 10.53 dam T2 1 830.7732 MHz 10.36 dam
L )i J L JU J ) o

TEL : 886-3-327-3456 Page Number 1 A12-10 of 15
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 15.95 dBm)
- : 0 de . 623.10090 MHZ,
Occ B 1.102097902 MHz OccBw 2.727272727 MHZ
. NP B P . prometitr e U AT Ay
J
0d8 r 0 d
[
-10 dBm s -10 dém i
“r o
n \ |
20 dBm + 20 dBm
f Y " ] Wk
A L VL g 1, ey S g HM I
Ay AT E
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.6448 MHz 15.30 dam ML 23,1000 MHz 15.95 dam
T1 1 823.44895 MHz 7.26 dBm Oce Bw 1.102097902 MHz T1 L £22.63936 MHz 8.62 dBm Oce Bw 2.727272727 MHz
T2 1 824.55105 MHz 9.93 dam T2 1 825.36663 MHZ 9.80 dam
~ I 4 S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.08 dBm)| 16.01 dBm)
12100 MHz 825.4790 MHz
= 5 Occ B 4 4515 MHz| @ - - By : 9.030969031 MHZ
10 df LW F Y. Knr ufi fim n b2 0d L e R Parnd Y
: N T ; ] ‘.
LED . 0 dér J’
-10 dBm -10 dém Il"
20 dBm 20 dem
1 i
) Dty pad L J'uu:“unm ol ol ly
o el e pyald iy
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.171 NMHz 15.08 dam ML 25,470 MHz 16.01 dam
T1 1 821.74225 MHz 7.34 dBm Oce Bw 4.515484515 MHz T1 L £19.5045 MHz 10.75 dBm Oce Bw 9.030969031 MHz
T2 1 826.25774 MHz 8.02 dam T2 1 82B.5355 MHz 10.72 dem
L )i J - L JU J ) o

Middle Channel / 15MHz / 64QAM

N/A

Ref Level 30.00 cBm  Offset 11.00 0B & RBW 300 kHz

jo ALt 30d8 8SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 15k Max
™M1[1] 14.60 dBm)
20 a8 827.9270 MHz
i o:gnw . 13.486515487 MHz
10d okt gt ARt g bttt M) «I._]—
[ \
0db $ T
i
-10 dBm T u
¥ 0
20 dem ‘IT
20 car bl sl [ N
-30 e A o
A
,ﬂﬂ‘ﬁarr
50 dgm
-6 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.327 NMHz 14.60 dBm
T1 1 817.2867 MHz 8.77 dBm Oce Bw 13.486513487 MHz
T2 1 9.05 dBm
~ I 4 L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.18 dBm)| ™M1[1] 13.09 dBm)
0 823.81260 MHz - 822.86110 MHz
B Occ B 1.088111888 MHz Occ B 2.789260739 MHz
104 s L I NI 0d BTN PV P Fisontapls 72
Y ¥ ¥
I i \
0d8 0 d
| \
-10 dBm m] -10 dém "LI
20 dgm - 20 dBm T
L
o 1 i PR P
L T Ay e
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML f 823.8126 MHz 13.18 dam ML 22,8511 MHz 13.89 dam
TL 1 §23.45734 MHz 5.13 dm Oce Bw 1.088111688 MHz T1 L 822.63337 MHz 7.02 dam Oce Bw 2.739260739 MHz
T2 1 824.54545 MHz 5.91 dam T2 1 825.37263 MHZ 6.86 dam
~ I 4 S JL 4 -

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.00 dBm) ™M1[1] 13.00 dBm)
- 822.71100 MHz - _ 824.4800 MHz
Occ B 4.495504496 MHz T occhw 050049051 MHz,
104 104 et anipctad obspusnts ot Lot Jovobsnsn Lo JAT 2
* T AR y \i B L
4
ods / + 0 de !
{ \ I "
10 dm r,' - -10 dam: J\JI:
20 dBm e 20 dBm +
. i
J A TR 1 Mol L
-30 dém = ety e
PtV ) A A, ‘"\\ - T Lerl
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822.711 MHz 12.00 dém ML 24,48 MHz 13.80 dam
T1 1 821.75225 MHz 6.37 dBm Oce Bw 4,495504496 MHz T1 L £19.5045 MHz 6.99 dBm Oce Bw 9.050949051 MHz
T2 1 826.24775 MHz 6.22 dam T2 1 B2B.5554 MHz 8.10 dam
L ] J - ( JU J ) v

N/A

Ref Level 30.00 GBm  Offset 11,00 OB & RBW 300 kHz
jo ALt 30d8 8SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 17k Max
™M1[1] 11.99 dBm)
826.2780 MHz
= Occ By 13.516489516 MHz
. 1 T
10d ™ N
L L T L L e L
0 e “
/ i
-10 dBm - t
20 dam Jl'j |1‘
d J
30 dB A of Pgh
"I‘f e R T YT
-4 B
g 8m
50 dgm
-6 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.278 MHz 11.99 dam
T1 1 817.2567 MHz 5.94 dBm Oce Bw 13.516483515 MHz
T2 1 830.7 8.17 dBm
~ I 4 L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

e pectru w
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
1OUS_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
. W'J
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 621.95650 MHz -56.22 dBm -43.22 dB 30.000 MHz 814.000 MHz 100.000 kHz 638.02750 MHz -56.19 dBm -43.19 dB
849,000 MHz 1.000 GHz 100.000 kHz 899.89930 MHz -56.00 dBm -43,00 dB 849,000 MHz 1,000 GHz 100.000 kHz 860.80985 MHz -56.02 dBm -43,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49238 GHz -45.34 dBm -32.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -41.02 dBm -28.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02037 GHz -41,16 dBm -28.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -41.88 dBm -28.88 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34266 GHz -41,97 dBém -28.97 d&
T bl
L L J o L L J L

LTE Band 26 / 5MHz
Middle Channel / QPSK

LTE Band 26 / 10MHz
Middle Channel / QPSK

=) (Specrom ) =
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE_ABS PABS .10 ddnE_$PURIOUS LINE ABS
LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
= e N R i i B PR
-50 derr - -50 dBm
'J W.J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 794.57271 MHz -56.24 dBm -43.24 dB 30.000 MHz 814.000 MHz 100.000 kHz 803.49016 MHz -56.07 dBém -43.07 dB
849,000 MHz 1.000 GHz 100.000 kHz 978.90830 MHz -55.,82 dBm -42,82 dB 849,000 MHz 1,000 GHz 100.000 kHz 913.40705 MHz -55.93 dBm -42,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50037 GHz -45.27 dBm -32.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95926 GHz -45.27 dBm -32.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -40.90 dBm -27.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -41,13 dBm -28.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32917 GHz -41.96 dBm -28.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33817 GHz -42.18 dBm -20.18 d&
hid bl
L JL ) e L JL J L

5.MAR

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
-40 dem
-50 dBr
“
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B12.94657 MHz -55.31 dBm -42,31 dB
849,000 MHz 1,000 GHz 100.000 kHz 897.55997 MHz -55,94 dém -42,94 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53387 GHz -45.44 dBm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -41,11 dBm -28.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33767 GHz -42.00 dBm -29.00 dB
A

L JL J

5 .MAR

TEL : 886-3-327-3456 Page Number 1 A12-14 of 15
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ssamon . FCC RADIO TEST REPORT Report No. : FG411108B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0064
40 Normal Voltage 0.0142
30 Normal Voltage 0.0083
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0004
PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0150
-30 Normal Voltage 0.0104
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Battery End Point 0.0044
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-15 of 15
FAX : 886-3-328-4978
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LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.10 6.03 6.43 6.84 PASS
TEL : 886-3-327-3456 Page Number 1 A13-1 of 25

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38 / 20MHz / QPSK

LTE Band 38 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 1= Spectrum 1=
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
=S e
= R -\‘-t -
o GG o Bt
0.0 5 0.0 =
1E4 — - 1E4 -
5 G * e
\ \;
\
T Y
L
1E4 1E4 3
4 = 1
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,67 dbm 28,76 dBm 5.09 d8 2.49 0B 4.2 0B 5.10 08 5.74 0B Trace 1 [ 2171 dem 29,13 dem 7.42 d8 3.01d8 4.93 d 5.03 d8 6.70 6B
I ——— L | ———
] J [ il ] SRR e

LTE Band 38 / 20MHz / 64QAM

LTE Band 38 / 20MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 1= Spectrum 1=
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
e g T
B T
o, - 0. Sk
N 3 eyt
NN TG
. S
00 — 00 e
5 = R
1= 5 5 b B %
\ N 5
N AN
!
& 3
s
5 ) \
A \ \
1E- 1 - 1E- \_\ )
1
CF 2.595 GHz Mean Pwr + 20.00 dB CF 2.595 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,66 dbm 28,46 dbm 7.80 d8 3.25 0B 5.22 0B 5.43 0B .19 68 Trace 1 | 18.61 dem 2760 dBm 5.07 d8 3.33 d8 5.48 d8 5.84 d8 7.91 08
— — I ——
il ) Iy L il ] (I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FG411108B
26dB Bandwidth
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.90 4,98 9.73 983 | 1435 | 14.17 | 18.86 | 18.74
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.84 4.90 9.66 9.83 | 14.38 | 14.17 | 18.70 | 18.78
: A13-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.20 dBm) ™M1[1] 15.17 dBm)
11 2.59419100 GHz 2.50558900 GHz
20 . il ol ndE, . 26.00 dB 20 y ndB 26.00 dB
0u e P e P et WA, A, 4.905000000 MHZ, 04 o o P A St L s | 4.985000000 MHZ|
T Q factor ‘l 528.9) 7 Q factor 520.7]
g / 4 |
° I o T
id o
10 df 1 10 d 'I,
i [ i,
e ok UL T S f \ i
QI AT el d V) gty S
3 e o of
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594191 GHz 18.20 dBm nd@ down 4.905 MHz M1 2.595589 GHz 15.17 dBm nd@ down 4,985 MHZ
T1 1 2,592532 GHz -6.05 dBm nd8 26.00 dB T1 L 2592473 GHz -10.25 dbm nd8 26,00 d8
T2 1 2,597438 GHz -7.91 dBm Q factor 528.9 T2 1 2.597458 GHz -11.93 dém Q factor 520.7
L I 4 L [S JL 4 -
3 | 6: . 1 s6:
trum s ectrum %
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.59 dBm) ™M1[1] 18.61 dBm)
- M1 2.5936810 GHz - [ 2.5934420 GHZ]
JI° TRETSRpE Y (Y7 A AT o 26.00 dB i T . 26.00 dB
o ArtomebgalosipnfAag e ey o 7a000000n i o B T ey 0.830000000 M2
[ Q factor | 266.6) i Q factor 263.8
0d i 0 d y
i
-10 df -10 d l h‘}
g bk ln-u b EW"”*P'—H U ! bt
, A X
J‘;E‘L i L o M | oA Tt it 1
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.503681 GHz 18.59 dam nd8 down 9.73 MHz ML 2,503442 GHz 18.61 dsm nd8 down 9,83 WHZ
T1 1 2,590125 GHz -4.39 dBm nd8 26.00 dB T1 L 2,590025 GHz ~7.24 dBm nd8 26,00 d8
T2 1 2,599855 GHz -9.25 dBm Q factor 266.6 T2 1 2.599855 GHz -7.57 dBm Q factor 263.8
L ] J ) - \ JU J -

15MHz / QPSK

Middle Channel / 15MHz / 1

6QAM

trum s ectrum %
.00 GBrm Offset 12,20 db = RBW 300 khz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.72 dBm)| MI[1] 16.47 dBm
- M1 2.5985960 GHz - ML 2.6011140 GHZ]
; m\BL" 26.00 dB ndB 1 26.00 dB
- bt nals R e “"“"l“""‘\\ 14.356000000 MHz| 04 L A e L O ] T e l‘\‘ 14.176000000 MHz
If Q factor \ 181.0 J Q factor 183.5
|
o . | v ‘ }
W T, I
104 104 I +‘|I
20 dBm ‘ 204 1 l|l| \n” || {
n M)'ﬁ'\‘ ]‘Jh '
Skt it o, o s il W Vil bt . i
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.598596 GHz 16.72 dam nd8 down 14.356 MHz ML 2.601114 GHz 16.47 dam nd8 down 14,176 MHz
T1 1 2,587837 GHz -6.34 dBm nd8 26.00 dB T1 L 2,587897 GHz -8.70 dBm nd8 26,00 d8
T2 1 2,602193 GHz -12.12 dém Q factor 1B1.0 T2 1 2.602073 GHz -8.19 dBm Q factor 183.5
L ] J ) - \ JU J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

% Spectrum %
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.15 dbm)| MI[1] 14.85 dBm
. 2.5892060 GHz 2.6028320 GHZ]
= T nde 26.00 dB| @ ndB " 26.00 dB)
04 APPSRt P D e i g 18.861000000 MHZ| 104 At A A A wa}ﬂyr‘mwﬂ 18.741000000 MHz
JI Q factor 137.3 f’ ! Q factor ‘]3 138.9)
o d | 0 di |
o L - 12
10 df - ¥ 10 ol Ff ki
- o T 1 I
i hlbobbaby ik Y i )
iﬁh’ A M’UU\A i bty Il L sk Pt bl |
ik ReLl t Ty Wit
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,589206 GHz 16.15 dam nd8 down 18.861 MHz ML 2.602832 GHz 14.85 dam nd8 down 18,741 MHz
T1 1 2,585569 GHz -8.52 dam nd8 26.00 dB T1 L 2,585649 GHz -11.13 dém ndg 26,00 d8
T2 1 2604431 GHz -10.80 d8m Q factor 137.3 T2 1 2.604391 GHz -7.84 dBm Q factor 138.9
L 4 4 L [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum % Spectrum %
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.60 dBm) ™M1[1] 18.92 dBm)
2.59573900 GHz| L 2.5973580 GHz|
20 - 20 r
nds 26.00 dB n 26.00 dB
A ;
- it A P A AAA Lt F,H‘v‘n‘ o 4.845000000 MHZ, 04 bbb ‘*"\”‘I’»‘vﬁvmwlw'w-l\“‘k 9.670000000 MHZ|
’[ Q factor lR 535.7] J\‘ Q factor \ 268.6
o d 1 0 di ] Il
10 d ¥ 2 0d 13 1%
A it AT i
20d y lef.I L4 R T M{\\J B I .
m i A P ; ul |i' / .IIN
H")lj\"\n el W ok 1 {,#\JJ,"'J‘\W N s m, LA iy
el ¢ Fireht -30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,505739 GHz 14,60 dBm nd8 down 4.845 MHz ML 2.507358 GHz 18.32 dam nd8 down 9.67 WHZ
T1 1 2,592542 GHz -11.24 dBm nd8 26.00 dB T1 L 2500165 GHz -11.17 dam nd8 26,00 d8
T2 1 2,597388 GHz -11.91 dém Q factor 535.7 T2 1 2.599835 GHz -7.36 dBm Q factor 268.6
L I 4 L [S JL 4 -
trum s ectrum %
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.15 dBm) ™M1[1] 15.16 dBm)
2.5942210 GHz 2.6023930 GHZ]
= 5 ndB 26.00 dB)| @ ndB 26.00 dB|
10d ittty Mr:unﬂ'\l(ﬁl‘«.;“,u’wgw‘ﬂdm}uh‘ 14.386000000 MHZ, 0d [T PN SO PRNTY [Py, - 18.701000000 MHz|
I Q factor | 180. f d T G Yactdr 129.2
d | P
a ] = 0 ﬁ
04 ||J' I 10 d 'J .
l{ JL | "“JUI Ilnl | \‘ 0 “H“w I
hLd T i ! I
LM LT PP RNE Y R |7 TR T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.594221 GHz 15.15 dam nd8 down 14.386 MHz ML 2502393 GHz 15.16 dam nd8 down 18,701 MHz
T1 1 2,587867 GHz -12.94 dm nd8 26.00 dB T1 L 2,585649 GHz -11.92 dam nd8 26,00 d8
T2 1 2,602253 GHz -8.67 dBm Q factor 1B0.3 T2 1 2.604351 GHz -10.41 d8m Q factor 139.2
L 4 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 38

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.49 dBm) ™M1[1] 14.59 dBm)
2.59622900 GHz 2.5963790 GHZ]
= m\wX 26.00 dB)| @ T ndB 26.00 dB|
d Pl I BT 4905000000 MHz o gyl g g A A P Bt it 9.830000000 MH2
W | o RS P AT 529.3 0 7 m.‘...ﬁ“' ‘H 264.1
o d 0 di { L
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I
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596229 GHz 13.49 dam nd8 down 4.905 MHz ML 2.505379 GHz 14,59 dam nd8 down 9,83 WHZ
T1 1 2,592552 GHz -12.05 dBm nd8 26.00 dB T1 L 2,500085 GHz -8.41 dBm nd8 26,00 d8
T2 1 2,597458 GHz -12.09 dém Q factor 529.3 T2 1 2.599895 GHz -14.80 d8m Q factor 264.1
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

trum tm trum l“’"
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] B5 dBm)| ™M1[1] 1224 dBm)
2,566 GHz 2.6003950 GHZ]
= 'i ndg 26.00 dB| @ neB p 26.00 dB
» sl st gl e o B 14176000000 MHz| . B 18.781000000 MHz
10 J pirrtebipafing) Gl Q-Mf:‘:‘:‘-"il#““ﬁ,\ 189 6 10 Jj‘-‘ AR AT e Ay 138.5
I
o d 4 0 di
| J [ [
104 l; - 10 di — -
0 Y i ﬂNL o \ 1l fJﬁ. ﬂh
¥
" y Anadl-AA ¥ Ardol- M
Mm*h e A s,y | IHMLJ".' ph / et W,
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2588856 GHz 13.85 dam nd8 down 14.176 MHz ML 2.500395 GHz X nd8 down 18,781 MHz
T1 1 2,587927 GHz -12.56 dm nd8 26.00 dB T1 L 2,585649 GHz nd8 26,00 d8
T2 1 2.602103 GHz -14.62 dBm Q factor 1B2.6 T2 1 2.604431 GHz Q factor 138.5
L ] J - \ JU J ) v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Occupied Bandwidth

LTE Band 38 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.46 9.07 9.03 | 13.45 | 13.45 | 17.94 | 17.90
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.48 4.48 9.03 9.07 | 1348 | 1342 | 17.90 | 17.98
Page Number 1 A13-7 of 25
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swanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum s Spectrum %
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] .67 dBm)| ™M1[1] 15.67 dBm)
2. 1900 GHz 2.59500000 GHz
1
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e | SR P oy U2 . T Apeeg it i
¢ ¥
[ \ [ ‘
0 di f 0 d -
] i H
“10 4 ‘."{i" i 7 104 "‘f 7
i \ "
s a1 J(L by \L - o : [ A
o T > §
N I L e b LYY L )] I A {
LWJ \llv‘n\fn W Ll M i, aidh, A ! Nj S L
kr
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505839 GHz 16.67 dam ML 2,505 GHz 15.67 dam
T1 1 2,5927522 GHz 10.02 dBm Oce Bw 4.505494505 MHz T1 L 25927622 GHz .93 dBm Oce Bw 4,455534466 MHz
T2 1 2.5972577 GHz 9.45 dam T2 1 2.5072278 GHz 9.73 dam
L I 4 L [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30,00 dBm  OFfset 12.20 db = RBW 300 kiz Ref Level 20,00 GBm  Offset 12.20 db & RBW 300 Fhz
jo Att 30dB  SWT im:s @ VBW 1MHz Mode Sweep b Att 30 dB SWT ims @ VBW 1MHz Mode Sweep
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TN 18.01 dbm)| TN 18.67 dBm
. 1 2.5992060 GHz . M1 2.5913640 GHz
T1 y. 2 9.070929071 MH oe By 9.030969031 MH,
ik RIS U TRTIRE D R T T ”XIT o 1l «-\.\;vw?h AR <
od f T 104d -
|
0 / “J\ 08 |
f
IIR | 104 1

04 “

:ouﬂ* Wk T W ||t | ek 1
A el ) o it

nldﬂ‘l“ﬁilh iﬂlW"-I j‘h

-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.599296 GHz 18.91 dam ML 2.501364 GHz 18.67 dsm
T1 1 2,5904845 GHz 13.26 dBm Oce Bw 9.070925071 MHz T1 L 2.5505045 GHz 10.08 dBm Oce Bw 9.030969031 MHz
T2 1 2,5995554 GHz 12.80 dam T2 1 2.5995355 GHz 10.38 dam
L I 4 L [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

2ctrum s Spectrum %
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.34 dBm) ™M1[1] 15.01 dBm)
- ML 2.5926320 GHz - A 2.5889760 GHZ]
T N/ Occ Bre . 13.456549457 MHz _ Occ By 13.456543457 MHz
0 i AL A L ) e e JJ e i L it
f f 1
|
0d \ od . |
| | | 1
-10d | 1* 10 df + Li,
20 d j mE| w‘ Lvlf[i 1 20| 1'} L H‘ld ‘U‘I
gl iy |l bl T, )
copdrhin il e il NI gl iyl
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592632 GHz 17.34 dam ML 2.588976 GHz 15.91 dam
T1 1 25862067 GHz 11.66 dBm Oce Bw 13.456543457 MHz T1 L 2.5852867 GHz 9.53 dBm Oce Bw 13.456543457 MHz
T2 1 2.6017433 GHz 10.53 dam T2 1 2.5017433 GHz 9.42 dbm
L I 4 [S JL 4 -
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